
 

 

Town of Scotia 

Community Services District 

 

Municipal Service Review 

 

 

October 2010 

 

 

 

 

Prepared for Formation of the 

Scotia Community Services District  

 

  



 



 

 

 

 

 

Town of Scotia 

Community Services District 

 

Municipal Service Review 

 

 

 

 

 

 

 

 

 

 

October 2010 

 

 

 

 



 

LAFCO Membership 2010 

1125 – 16th Street, Suite 202, Arcata, California 95521  Telephone: (707) 445-7508 

 

Chair 

Martin McClelland, Public Member 

 

Vice Chair 

Bonnie Neely, County Member 

 

City Members 

 

Ken Zanzi 

City of Fortuna 

 

Jeff Farley 

City of Ferndale 

District Members 

 

Jeff Pauli 

Humboldt No. 1 Fire Protection District       
[...]
Technology Fact Sheet for Trickling Filters EPA 832-F-00-014.  Loading based on intermediate filter corrected for 
specific area of redwood media 

10. ppd:  pounds per day 
11. CT:  Chlorine Concentration over Time 
12. DT:  Detention Time 
13. SRT:  Sludge Retention Time 
14. VSS:  Volatile Suspended Solids 

 
A capacity study to evaluate the hydraulic and biological performance of individual treatment 
systems under varying hydraulic loadings is scheduled to be completed by March 2010.  This 
analysis will be based on supplemental sampling and composite sampling of the influent and 
effluent.  Samples will be collected from the influent, the primary clarifier effluent, the secondary 
clarifier effluent, the effluent from the contact basin, and the effluent from the chlorine treatment 
ponds.  
 



 

\\Eureka\projects\2005\005161-ScotiaMasterPlan\903-LAFCoApp\PUBS\rpt\20090515-DEA.doc  

2-15 

2.5 Wastewater Treatment System Improvements 
 
The Scotia WWTF is more than 50 years old, and has undergone no significant upgrades.  As 
indicated in the performance summary, it has recently been unable to consistently meet its effluent 
permit for TSS and BOD.  Factors contributing to permit exceedances include: 

• increased organic loadings experienced since September 2007, when the Eel River brewery 
started operations; and 

• sludge-filled tertiary ponds.  This limits the detention time available in the ponds and can 
lead to TSS violations due to sludge washout.     

 
The wastewater treatment system must provide reliable secondary treatment for at least the next 20 
years.  To achieve satisfactory performance within this timeframe, it will be necessary to upgrade or 
replace major components of the existing treatment systems.  The proposed improvements 
presented in this section address the following concerns: 

• Increase secondary treatment capacity and ability to handle increased organic loading. 

• Provide for biosolids dewatering. 

• Improve condition of tertiary treatment lagoon. 

• Minimize the risk of the facilities location in the floodplain. 
 
The estimated cost of proposed improvement projects presented in this report is preliminary in 
nature.  Treatment requirements have been based on estimates of projected flow and loading that 
will be verified by additional sampling and flow monitoring.  The capacity of the existing trickling 
filter has been summarized in Table 2-9 and is based on published design criteria for secondary 
treatment.  Given the large range of published loading and performance data for trickling filters 
and the limited data available on redwood media, the capacity and performance of the trickling 
filter under actual loading conditions will need to be verified as additional data is accumulated.   
 
Currently, the brewery (which leases its facility from TOS) is providing pre-treatment consisting of 
a septic tank, which is intended to prevent shock loading of the WWTF due to peak hour organic 
loadings.  Monitoring during the first three months of discharge following the start-up of the 
brewery (October through December 2007) indicated that additional source controls were needed 
(SHN, 2008).  TOS is currently negotiating with the Eel River Brewing Company to establish the 
terms of its new lease following the change of ownership resulting from the PALCO bankruptcy; 
this lease will include conditions of approval requiring additional pre-treatment and monitoring. 
 
Final recommendations regarding proposed improvements to the Scotia WWTF will be made in a 
facilities plan scheduled for completion in October 2009.  Alternatives to be considered as part of 
the facilities plan will include upgrading the existing system or constructing a new secondary 
treatment system.  This report presents estimated costs for upgrading the existing facility.  Other 
alternatives may be considered in the facilities plan. 
 
2.5.1 Industrial Pretreatment 
 
The brewery is required to provide pre-treatment to minimize the impact of its discharge on the 
WWTF.  Pre-treatment consists of a septic tank with nominal capacity equal to one and a half times 



 

\\Eureka\projects\2005\005161-ScotiaMasterPlan\903-LAFCoApp\PUBS\rpt\20090515-DEA.doc  

2-16 

the flow discharged on a daily basis during periods of peak production.  The septic tank is intended 
to prevent shock loading of the treatment facility due to peak hour organic loading. 
The septic tank is expected to remove 50 to 75% of the TSS.  Based on sampling conducted at the Eel 
River brewery, effluent discharged from the septic tank was expected to have an average BOD 
concentration of 2,000 mg/L.  However, monitoring of the brewery discharge conducted in January 
2008 indicated BOD concentrations well exceeding this value (SHN, 2008).  SHN recommended that 
the brewery be required to monitor all flows discharged to the sewer and that a monthly 
monitoring and reporting program be put in place to verify the organic load contributed by the 
brewery.  In addition, SHN recommended that PALCO (now TOS) establish a provisional 
pretreated wastewater discharge permit for the brewery that sets forth the source control standards 
for the discharge, in accordance with the WWTF’s NPDES permit requirements (SHN, 2008).  The 
following brewery effluent limitations are proposed: 

• Average monthly BOD/TSS concentrations shall be less than 500 mg/L. 

• Peak daily BOD/TSS concentrations shall be less than 2,000 mg/L. 

• The pH of waste discharged shall be between 6 and 9 pH units. 
 
Enforcing the proposed limitations for the brewery discharge will help the Scotia WWTF  
effectively treat the process waste stream.  However, consistent compliance with its permitted 
NPDES discharge limitations will require implementation of the secondary improvements 
recommended in Section 2.5.2. 
 
2.5.2 Upgrades to Existing Treatment System 
 
A description of the recommended upgrades to the existing treatment system is presented below.  
The estimated project cost for the recommended upgrades including a new secondary clarifier is 
itemized in Table 2-10 following the project description.   
 
2.5.2.1 Primary Treatment 
 
Recommended upgrades to the primary treatment system include:  

• Clarifier drive replacement 

• Installation of Variable Frequency Drive (VFD) on deep well pumps 

• Leveling of primary weir 
 
2.5.2.2 Minimize Effect of Floodplain 
 
To minimize the impact of the facilities location in the floodplain, it is recommended that an 
elevated control room be constructed over or partially over and adjacent to the existing structure.  
The elevated room would be used for new equipment including VFDs and a new electrical control 
panel. 
 
2.5.2.3 Secondary Treatment Capacity/Tricking Filter Solids Contact Process 
 
Generally, intermediate rate filters can be loaded up to a maximum of 40 pounds BOD per 1,000 
cubic feet per day (lbs BOD/d/1,000 CF).  At higher loading rates filters are considered high-rate 
filters and secondary quality treatment may not be possible without a second-stage process (EPA, 
2000).   



 

\\Eureka\projects\2005\005161-ScotiaMasterPlan\903-LAFCoApp\PUBS\rpt\20090515-DEA.doc  

2-17 

Projected organic loading on the trickling filter is estimated at 73 lbs BOD/d/1,000 CF at average 
loading and 147 lbs BOD/d/1,000 CF at maximum day.  To treat the projected loading it is 
recommended that the facility be upgraded to a combined suspended growth fixed/film process in 
which a suspended growth secondary treatment process follows the fixed-film trickling filter to 
increase BOD removal.  In addition to providing additional treatment capacity, the suspended 
growth basin, whether a solids contact basin or somewhat larger activated sludge basin, will 
provide redundancy for the secondary treatment process when the trickling filter is off line.  Given 
the projected loadings, there are two suspended growth processes that would be suitable. 
 

Table 2-10 
Wastewater Treatment Facility Organic Loading for Combined Processes 

TOS Detailed Engineering Analysis 
Process Acronym lbs BOD/d/1,000 CF1 

Trickling Filter/Solids Contact TF/SC 20–75 
Biofilter Activated Sludge2 BF/AS 75-200 
1. Pounds BOD per day per 1,000 cubic feet 
2. Loading rate for Activated Biofilter (ABF) 10-75 lbs BOD/d/1,000 CF 

 
In the TF/SC process trickling filter effluent is aerated in a small contact chamber prior to 
clarification.  Solids from the secondary clarifier are either wasted as Waste Activated Sludge 
(WAS), or returned to this basin as Return Activated Sludge (RAS) as they would be in a 
conventional activated sludge process.   
 
To create an Activated Biofilter (ABF), RAS is mixed with primary effluent and recycled over the 
redwood media to improved performance and sludge settleability.  When an ABF is used in 
combination with an activated sludge basin, the process is called Biofilter/Activated Sludge 
(BF/AS).  The suspended growth portion of the process is an activated sludge basin with a 
hydraulic residence time of approximately 2 hours.  The activated sludge basin required for the 
BF/AS process is larger than the TF/SC solids contact basin.  This BF/AS is designed to provide 
secondary treatment at high hydraulic and organic loading rates. 
 
2.5.2.4 Shallow Well Pump Upgrade 
 
In order to improve distribution of primary effluent across the trickling filter media, it is 
recommended that the filter recirculation rate be increased.  Variable speed drives installed on the 
shallow well pumps are recommended in order to allow for a more continuous filter application 
rate. 
 
2.5.2.5 Secondary Clarifier Upgrade 
 
Due to its shallow depth (7.25 feet), the existing secondary clarifier is hydraulically overloaded 
during high flow events.  At the projected Peak Day Average Flow (PDAF) of 0.622 MGD, the SOR 
exceeds 800 gallons per day per square foot (gpd/SF) compared to the recommended rate of 475 
gpd/SF for a clarifier of this depth.  A new clarifier sized with an SOR exceeding 800 gpd/SF is 
therefore recommended.  The new secondary clarifier would allow the existing clarifier to be 
maintained as a redundant unit for the TF/SC process. 
 



 

\\Eureka\projects\2005\005161-ScotiaMasterPlan\903-LAFCoApp\PUBS\rpt\20090515-DEA.doc  

2-18 

2.5.2.6 Summary of Secondary Treatment System Improvements  

• Replacement of shallow well pumps with submersible pumps not impacted by flooding 

• Installation of VFDs on the shallow well pumps 

• Construction of a solids contact or small activated sludge basin following the trickling filter 
to operate as a combined suspended growth/trickling filter process 

• Installation of RAS pumps to transfer solids from secondary clarifiers to the solids contact 
basin 

• Installation of blowers for the solids contact process with controls installed in new control 
room 

• New drive for existing secondary clarifier and horizontal baffling to increase settling 

• Construction of an additional secondary clarifier to provide redundancy and improve 
treatment performance during peak flow events 

 
2.5.2.7 Disinfection System 
 
The gas chlorination must be inspected by the Fire Marshal and brought into compliance with 
Article 80 of the Uniform Fire Code (NFPA, 2006).  At a minimum, Article 80 requires facilities using 
chlorine gas and not equipped with scrubber systems to have the following controls: 

• Approved containment vessels or containment systems 

• Protected valve outlets 

• Gas detection system 

• Approved automatic-closing fail-safe valve 
 
2.5.2.8 Biosolids 
 
It is recommended that the cracked Gunite coating on the outside of the digester be removed and 
the condition of the tank be assessed.  The digester will be cleaned and inspected on the interior, 
and coated inside and out.  Improved mixing equipment may be required, depending on the results 
of the capacity study. 
 
The dewatering trench currently used for disposal of digested biosolids is inadequate.  A covered 
drying bed with a drainage system that discharges into the influent sanitary sewer has been 
proposed, and preliminary costs are included in the summary of proposed treatment system 
upgrades in Table 2-11. 
 
2.5.2.9 Tertiary Treatment Ponds 
 
The tertiary ponds are full of biosolids.  Although the ponds are reportedly more than 10 feet deep 
in some sections, depth of clear water above the sludge blanket is only 2 to 4 feet.  The cost of 
removing biosolids from the tertiary ponds has been annualized and is included as an operations 
and maintenance item in Table 2-12.  Based on a survey conducted in October 2006, there is 
approximately 6 million gallons of biosolids in the ponds, an accumulation of more than 20 years at 
current solids removal rates.  After removing the biosolids currently in the ponds, biosolids 
removal should be performed on a regular basis. 



 

\\Eureka\projects\2005\005161-ScotiaMasterPlan\903-LAFCoApp\PUBS\rpt\20090515-DEA.doc  

2-19 

 

2.5.2.10  Existing Treatment System Upgrade Cost Estimates 
 
Costs for the existing treatment system upgrades are summarized in Table 2-11. 
 

Table 2-11 
Estimated Costs of Wastewater Treatment Facility Upgrades (Revised 2/24/2009) 

TOS Detailed Engineering Analysis 

Item (Unit Type) Unit(s) Quantity Unit 
Cost 

Total 
Cost 

Mobilization/Demobilization LS1 1 $80,000 $80,000 
Equipment         

Primary Clarifier Drive EA2 1 $75,000 $75,000 
Shallow Well Pumps EA 2 $8,000 $16,000 
Secondary Clarifier Drive EA 2 $75,000 $150,000 
Weirs EA 4 $15,000 $60,000 
Blowers EA 2 $10,000 $20,000 
Aeration System LS2 1 $30,000 $30,000 
Redundant CCB3 pump EA 1 $10,000 $10,000 
Chlorine Gas System, Containment System LS 1 $25,000 $25,000 
Pump VFDs4 EA 4 $15,000 $60,000 
RAS Pumps5 EA 2 $18,000 $36,000 
WAS Pumps6 EA 2 $10,000 $20,000 
Scum Pump EA 2 $10,000 $20,000 

Electrical Integrated Circuit         
Electrical  LS 1 $325,000 $325,000 

Construction         
Concrete for clarifier CY 82 $1,200 $98,400 
Suspended concrete CY 14 $1,500 $21,000 
RAS Pump Station CY 25 $1,500 $37,500 
Suspended Growth Reactor CY 35 $1,200 $42,000 
Modify Existing Clarifier LS 1 $20,000 $20,000 
Second Floor Control Room/Blower Rm LS 1 $350,000 $350,000 
Modifications to Chlorine System LS 1 $20,000 $20,000 
Stairs LS 1 $16,000 $16,000 
Digester Repair  LS 1 $60,000 $60,000 
Construction of Drying Beds LS 1 $65,000 $65,000 

Earthwork         
Yard Piping LS 1 $50,000 $50,000 
Excavation / Grading  CY 400 $12 $4,800 

Wastewater Treatment Facility Upgrade Costs Subtotal $1,711,700  
Engineering7 (20%)       $342,340  
Contingency (20%)       $342,340  

Total Wastewater Treatment Facility Upgrade Cost, Call: $2,396,000 
1. LS: Lump Sum 
2. EA: Each 
3. CCB: Chlorine Contact Basin 
4. VFD: Variable Frequency Drive 

5. RAS: Return Activated Sludge 
6. WAS: Waste Activated Sludge 
7. Engineering includes design, permitting 
and construction management. 

 



 

\\Eureka\projects\2005\005161-ScotiaMasterPlan\903-LAFCoApp\PUBS\rpt\20090515-DEA.doc  

2-20 

 

Table 2-12 
Wastewater Treatment Facility Annual Operating Cost 

TOS Detailed Engineering Analysis 

 hp1 gpm2 MG3 % time kwhr4 Annual 
Cost 

Primary Pumping 15 500 0.72 0.31 3.417792 $2,395 
Secondary Pumping 10 600 0.86 0.50 3.7285 $5,226 
CCB5 15 800 1.15 0.19 2.13612 $1,497 
From Treatment Pond 40 500 0.72 0.31 9.114111 $6,387 
Aeration 5     1.00 3.7285 $2,613 
Chlorine           $5,000 
Tertiary Pond Sludge Removal           $15,000 
NPDES6 Permit Compliance             

Compliance Sampling /Reporting           $20,000 
Special Studies           $30,000 
Lab Analysis            $35,000 

Total Annual Operating Costs, Call           $123,000 
1. hp:  horsepower 
2. gpm:  gallons per minute 
3. MG:  Million Gallons 
4. kwhr:  kilowatt hour 
5. CCB:  Chlorine Contact Basin 
6. NPDES: National Pollutant Discharge Elimination System 

  
2.5.2. 11 Annual Operating Costs  
 
The previous sections discussed alternatives for improvements that are considered necessary to 
minimize the risk of the facility’s location in the floodplain, provide redundancy for major 